3157

MRIFEDHEREZERI DT FOE UEBRRE
ZTMD3 HBRERLER
M AP [HPAEY ABR—F

1. AEES-BM

FD1, FO2TIET vy Fu v raBhk - 35
RAEEE « BREREEE LS Iz O L, AT,
B RICOWTHE L BEERE1T O,

2. FRBERERR

ARERAERZ BRI ORT, K2 ITMEVEED 7
T 7 %FT, D BAORBRERICI T 5 RBRE R
Z . PRk OB B I 2 BRiE R 2 /R L T
W5, J 1 ORBFERICAOND 22 SRFORIX, #E
R L CRAEEEDMER) - M kFEAME L L7272 T,
{F1k 2 3ZICFEC L 2E IR Tz, EOMEY
FEHEINE AR TS © T2 INEAD 72 STV B DA L CTHL
b,
PEEEINEAR & okl (K1) MHFELS D &
JNEABR GG 5 4y F TIEAKB & B IFNIREOHIEIZIZS
DENRTHEND, Tk, RERBAME, SURICEE
ZERSELZONHE LD TH D, EEHEECEK
UNT b INEEBE D FF AR A A % UKD D ORI RERT S
LT 15~2.5%D#iPH CTRD TV DM, 550 F TOINE
\ZIEZ OFIFRMEIERE STV, (&S R)
A EIOFERIIAREHHE E TH 1 R ONEZEIT -
TWAH ), REERICKITT 0 5 OB EILX
OO T/INENEEZ HILDD, B KD INEGER (20
7)) FIZBWTIEZOREEZZETHLERH L0
L7,

1000
L /
}y‘
5 800 /
L sl .
L o -
E L] £
< 7/
g,_ 600 ~ - = a
£ i /
> 3 min
-
P
§ 400 - i .4 min
s 2 min [ A J-1
w - e J-2
% - .
= 200 | 1min X J-4
: + J-5
20 L, | | |
20 200 400 600 800 1000

ASTM-E119 Temperature (°C )

BJ1 ARIEANEANHR & 45 AR B B AT PO oD beig

2008 9
ExE OFpWsht [ EeHe  [F paE—RES
[ i HEEsE [ PIEES F K bR

1200

1000 /ﬂ
—J-1
—1J-2
—
----- ASTM E119

. . . . .
0 20 40 60 80 100 120

Time ( minutes )

1200
1000 [
o 800 ——NA-1
e —NA-2
£ 600 ——NA-4
I —NA-5
5
= 400
——NA-8
200 ——NA-10
----- ASTM-E119
0 I I I I I
0 20 40 60 80 100 120

Time ( minutes )

X2 JNENEEE i

3. EHRERERRE

X 3ICERIRED Y Z 7%FT, WL, EMARA
ARORBPHEER BT DA R 2. TR AR ORER
BEBIC BT 2RBRFE R A R LT D, E OB % HiIl R
EICE DR 72T T < HIRIEIZE S £ TOMBR
—HLTBY., Zhit. ABR— FOERD TH S
o L 2K, &L TEDONDR 21%I2HY
T HREERAKD, LR OALERIE A T v 7o TV )
T %5z RTHDTH 5D,

Caso, -2H,0 — CaSO, -(1/ 2)H,0 +(3/ 2)H,0
CaSO, -(1/2)H,0 — CaSO, +(1/ 2)H,0

CaSo, (sol) — CasSO, (insol )

Proficiency Furnace Test among NAFTL and Japanese Fire
Testing Laboratories
Part3:Test Result and Consideration

SAKAGUCHI Akihiro, YUSA Shu-itsu
NISHIDA Ichiro, TAKADA Mineyuki
UCHIKAWA Thunetomo,MIZUKAMI Tensei
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*1 General Building Research Corporation of Japan
*2 The Centre for Better Living

*3 Japan Testing Center for Construction Materials
*4 Japan Housing and Wood Technology Center
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